
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

     

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0029106 
Discharge Class (CL): 05 DEC Number: 7-3512-00018/00004 
Toxic Class (TX): T  Effective Date (EDP): EDP 
Major-Sub Drainage Basin: 03 - 02 Expiration Date (ExDP): ExDP 
Water Index Number: Ont Item No.: 847 - 2 

Modification Dates (EDPM):  
Compact Area: IJC 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 

Name: City of Oswego Attention: 
 City Mayor 

Street: 13 W Oneida Street 
[...]
Outfall and Receiving Water Information............................................................................. 35 
Interstate Water Pollution Control Agencies ........................................................................ 36 
Existing Effluent Quality ..................................................................................................... 36 
Permit Requirements ......................................................................................................... 36 

 



 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 3 OF 41 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
has been drafted for the West Side Wastewater Treatment Facility (WWTF). The changes to the 
permit are summarized below: 
 
General Updates 

• Updated permit format, definitions, and general conditions 
• Updated Best Management Practices (BMPs) for Combined Sewer Overflows (CSOs)  
• Added CSO Control Policy  
• Updated Industrial Pretreatment Program implementation requirements  
• Removed the Stormwater Pollution Prevention Plan (SWPPP) requirements  
• Removed Outfall 003 

 
Changes at Outfall 001 

• Updated design flow from 4.0 to 8.0 MGD and peak wet weather flow from 8.0 to 12.0 
MGD to reflect the 2012 expansion (see Administrative History and Enforcement History) 

• Added daily maximum flow monitoring 
• Changed temperature reporting from degrees Fahrenheit to degrees Celsius 
• Increased the total suspended solids (TSS) and biochemical oxygen demand (BOD5) load 

limits from 1,001 lbs/d to 2,000 lbs/d as a monthly average and from 1,502 lbs/d to 3,000 
lbs/d as a 7-day average 

• Changed ammonia reporting from as NH3 to as N 
• Reduced the ammonia (as N) monthly average summer limit from 12 (14.9 as NH3) to 4.9 

(6.0 as NH3) mg/L with an associated Schedule of Compliance item 
• Reduced the ammonia (as N) monthly average winter limit from 19 (22.5 as NH3) to 7.2 

(8.8 as NH3) mg/L with an associated Schedule of Compliance item 
• Added total phosphorus load monitoring 
• Discontinued total arsenic, total copper, total chromium, total lead, total nickel, total zinc, 

and toluene action levels 
• Added total copper 150 µg/L concentration limit as a daily max with load monitoring and 

an associated Schedule of Compliance item 
• Added total lead 93 µg/L concentration limit as a daily max with load monitoring and an 

associated Schedule of Compliance item 
• Added total mercury 50 ng/L concentration limit as a daily max 
• Added total zinc 1.3 mg/L concentration limit as a daily max with load monitoring 
• Added bis(2-ethylhexyl) phthalate daily max concentration monitoring  
• Added total phenols 10 µg/L concentration limit and 0.67 lbs/d load limit as a monthly 

average and an associated Schedule of Compliance item  
• Discontinued enterococci monitoring 
• Added Escherichia coli (E. coli) monitoring  
• Corrected the Whole Effluent Toxicity (WET) acute action level from 1.6 TUa to 3.0 TUa 
• Added 10 ng/L action levels for perfluorooctanoic acid (PFOA) and 

perfluorooctanesulfonic acid (PFOS) and monitoring for 38 per- and poly- f luoroalkyl 
substances (PFAS) 

  



 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 4 OF 41 
 
  

Changes at CSO Outfall 002 
• Removed enterococci monitoring 
• Added year-round disinfection 
• Added daily max and monthly total f low monitoring 
• Removed influent sampling for BOD5, TSS, and settleable solids 
• Changed total residual chlorine sampling to once per event 

 
The following have been added to the Schedule of Additional Submittals: 

• Emerging Contaminant Minimization Program  
• Water Treatment Chemical (WTC) Annual Report Form 
• Annual Flow Certif ication  
• Biennial Pollutant Scan  
• WET Testing 
• CSO Annual Report 
• Post-Construction Compliance Monitoring (PCCM) Program Report 
• Sensitive Area Reassessment Report 
• Mercury Minimization Plan (MMP) Type I Annual Report 
• Pretreatment Program Annual Report 

 
Schedule of Compliance items have been added for achievement of total copper, total lead, 
ammonia (summer and winter), and total phenols effluent limitations and for submittal of a 
Bacterial Assessment Study (BAS). 
 
This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
10/1/2001 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 10/1/2006. The 2001 
permit, along with all subsequent modifications, has formed the basis of this permit. 
 

3/12/2002 The permit was modified to include Schedule of Compliance dates for meeting the 
Total Residual Chlorine (TRC) limit at Outfall 001 as the permit was originally 
issued with due dates expressed as number of months after the permit’s effective 
date (EDP). 

 
8/14/2003  The permit was modified to extend Schedule of Compliance dates for meeting fecal 

coliform and TRC limits at Outfall 002.  
 
The permit was administratively renewed in 2006 and 2011.  

 
5/19/2010 A Notice of Proposed Consent Decree in connection with unpermitted discharges 

from the WWTF was published in the USEPA’s Federal Register. 
 
8/5/2010 A USEPA Consent Decree (DOJ 90-5-1-1-08609) was filed in connection with 

unpermitted discharges from the WWTF. The Consent Decree required the city to 
eliminate all sanitary sewer overflows (SSOs) and to eliminate or control all CSOs 
in accordance with EPA’s CSO Control Policy. 



 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 5 OF 41 
 
  

Sept. 2010 Pursuant to requirements of the 2010 Consent Decree, the City prepared a “West 
Side Wastewater Treatment Plant (WWTP) Expansion Report.” 

  
10/13/2010 EPA and DEC jointly approved the September 2010 “West Side WWTP Expansion 

Report.” 
 

2012 The West Side WWTP expansion project was completed to meet requirements of 
the 2010 USEPA Consent Decree.  

 
6/1/2015 The permit was modified to include: an updated process flow diagram, disinfection 

requirements for Outfall 002, WET testing requirements, a previously non-
permitted Outfall 003, revised requirements for the CSO abatement program, a 
Mercury Minimization Plan, and a Stormwater Pollution Prevention Plan. In error, 
the permitted flow was not increased to reflect the expansion completed in 2012. 

    
9/30/2016 The current permit was allowed to stay in effect pursuant to SAPA1. 
 
6/21/2023  DEC issued a Request for Information (RFI) to modify and renew the SPDES 

permit due to the permittee’s request to modify the permit to reflect the 2012 
expansion. The permittee requested the following: 

• Modification to the design and wet weather flows to reflect the 2012 
expansion required by the 2010 USEPA Consent Decree 

• Year-round disinfection at Outfall 002 required by the 2010 USEPA 
Consent Decree 

• Settleable solids wet weather effluent limit of 0.6 mL/L when 12 MGD is 
exceeded for 2 or more hours 

• TSS monitoring to ensure the 30 mg/L and 45 mg/L limits are met 
This permit modification includes the current design and wet weather flows and 
year-round disinfection at Outfall 002. 
 

1/18/2024  The City of Oswego submitted a NY-2A permit application.  
 

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
The facility is a publicly owned treatment works (POTW) that receives flow from domestic and 
significant industrial users (SIUs) with effluent consisting of treated sanitary, landfill leachate, and 
industrial f lows. The collection system consists of both separate and combined sewers.  

The current 8.0 MGD treatment plant consists of: 
• Grit removal  
• Primary settling tanks 
• Activated sludge via aeration and settling tanks, f inal clarif ication 
• Chlorine disinfection 

 
1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 

https://dec.ny.gov/news/environmental-notice-bulletin?f%5B0%5D=enb_type%3A3626&f%5B1%5D=enb_type%3A3636&f%5B2%5D=area_of_ny%3A5366&f%5B3%5D=enb_publish_date%3A%28min%3A1695772800%2Cmax%3A1695772800%29


 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 6 OF 41 
 
  

The facility is designed to receive wet weather flows up to 12.0 MGD through the headworks and 
primary treatment.  

Sludge is centrifuged to dewater and hauled to Bristol Hill Landfill.  

The primary outfall (Outfall 001) consists of a 36-inch diameter pipe along the bottom of Lake 
Ontario which extends 30 feet into the water.  

The facility is planning an improvement project to mitigate SSOs to Gardenier Creek with 
estimated construction completion by 2029. 
 
The facility accepts wastewater from the following municipalities:  

Municipality POSS # or SPDES # Collection System 
City of Oswego NY0029106 Combined 
Town of Minetto NYS700083 Separate 

Town of Oswego Pending POSS 
Registration Separate 

  



 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 7 OF 41 
 
  

The facility accepts wastewater from the following significant industrial users (SIUs):  

Significant Industrial User (SIU) SIC Code Categorical Reference 
(if applicable to 40 CFR) 

Oswego County Bristol Hill Leachate 4953 445 
City of Oswego Water Treatment Plant  4941 N/A 

SUNY College at Oswego 8221 N/A 
 
During wet-weather events, combined sewage is also permitted, under special conditions, to be 
discharged through CSO Outfall 002. Combined sewage from Outfall 002 undergoes settling and 
disinfection before being discharged to the Oswego River, Class C. The CSO Long-term Control 
Plan (CSO LTCP) limits the number of overflow events that can occur per year at Outfall 002.  

Previously permitted CSO Outfall 003 has been removed from the permit. There have been no 
reported discharges from Outfall 003 since 2019. 

Site Overview 

 
Figure 1. Aerial view of facility, outfalls, and receiving waterbodies. 
 

Oswego West Side WWTF 

CSO 
Outfall 002 

CSO 
Outfall 003 

Oswego River, 
Class C 

Lake Ontario shoreline, 
Class C 

Lake Ontario, 
Class A 

Outfall 001 



 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 8 OF 41 
 
  

 
Figure 2. Up-close aerial of facility. 

Primary Settling Tanks 
Aeration Tanks 

Main Operating Building 

Chlorine Contact Tanks 

Secondary 
Settling Tanks 

Tertiary Tanks 

Grit Removal Building 

Chemical Feed Building 



 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 9 OF 41 
 
  

 
Figure 3. View of Outfall 001 from Lake Ontario shoreline. 

Enforcement History 
On 8/5/2010, the USEPA issued a Consent Decree (DOJ 90-5-1-1-08609) to the City of Oswego 
for unpermitted discharges from the City’s West Side WWTF with the objective of eliminating all 
SSOs and elimination or control of all CSOs in accordance with USEPA’s CSO Policy.  
 
Compliance and enforcement information can be found on the USEPA’s Enforcement and 
Compliance History Online (ECHO) website.  

https://echo.epa.gov/
https://echo.epa.gov/


 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 10 OF 41 
 
  

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 2019 to 2023. Appendix Link 
 
Interstate Water Pollution Control Agencies 
Outfall(s) 001 and 002 are located within the Great Lakes watershed and International Joint 
Commission (IJC) compact area which places additional requirements in the SPDES permit. 
Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall 
No. 

SIC 
Code Wastewater Type Receiving Water 

001 4952 Treated sanitary, landfill leachate, and industrial 
process water 

Lake Ontario 
shoreline, Class C 

002 4952 Partially treated combined sewage overflow Oswego River, 
Class C 

003 4952 Removed from permit (untreated combined sewage 
overflow) 

Oswego River, 
Class C 

004 4952 
Previously removed from permit (untreated Type III 
SSO being addressed under the 8/5/2010 USEPA 

Consent Decree) 

Lake Ontario 
shoreline, Class C 

Stormwater Outfalls Covered Under MSGP (Facility ID NYR00G24) 

001 4952 Stormwater 

Lake Ontario 
shoreline, Class C 

002 4952 Stormwater 

003 4952 Stormwater 

004 4952 Stormwater 

005 4952 Stormwater 

 
Reach Description: The facility’s main outfall, 001, discharges to the Lake Ontario shoreline 
which is classified as Class C.  
Nearby facilities discharging to Lake Ontario include the NRG Oswego Harbor Power facility 
(NY0002186), and the City of Oswego East Side Sewer Treatment Plant (STP) (NY0029114). 
Approximately 0.75 miles northeast along the shoreline the Oswego River enters the lake, and 
less than 0.5 miles into the lake the waterbody classification changes to Class A. See Figure 4 
below.  



 
Permittee: City of Oswego  Date: March 12, 2025 v.1.23 
Facility: West Side Wastewater Treatment Facility  Permit Writer: Emily Kosinski 
SPDES Number: NY0029106  Water Quality Reviewer: Taylor Shanley 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 11 OF 41 
 
  

 

Figure 4. Map of nearby facilities and waterbody classifications. 

See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 
The Lake Ontario shoreline (PWL No. 0302-0040) was first listed on the 1998 New York State 
Section 303(d) List of Impaired/TMDL Waters due to polychlorinated biphenyls (PCBs), Mirex, 
and Dioxin from contaminated sediments from historic industrial discharges to the lake, as well 
as discharges of the same constituents to the Niagara River, and Upper Great Lakes which flow 
into Lake Ontario. The segment continues to be listed as of the 2020/2022 New York State Section 
303(d) List. A TMDL has not been developed to address the impairment and, therefore, there are 
no applicable wasteload allocations (WLAs) for the facility at this time. 